Chain Sawvww MODEL 450
ILLUSTRATED PARTS LIST

MAY 1964

The following pages contain an illus-
trated parts list for the Model 450
Chain Saw. Due to small differences

between saws, itis important that the ; Page
Serial Number of your sawbe included Figure 1. Engine Exploded View - General ......... i il 2
\;h?nev_er fpars par?s‘ arcz ordered. Figure 2. Starter and Crankcase Cover Assemblies . . .. ....... 4
his will assure receiving the proper Figure 3. Oiler Tank and Fuel Tank Assemblies . ............ 6
pazte Iromigendealar; Figure 4. Cover and Airbox Assemblies. . . . .. ... .......... BN,
The McCulloch Corporation reserves Figure 5. Powerhead Assembly ........... ...,
the right to modify or change specifi- Figure 6. McCulloch Carburetor Assembly. . ... ... .........
cations without (1) prior notification Figure 7. Clutch Guard - Bar and Chain Assembly. . . .........

or (2) obligation including the obliga-
tion to back-fit or supply back-fit
components for units previously ship-
ped from the factory.

iy McCUILILOCH CORPORATION
8101 West Century Boulevard,
I.os Angeles 45, California
' COPYRIGHT 1964 ' # 61467

TURALAOTIT T AOTT AATITIAT A MMTART AXARTITTUA AMATYTITRITITUIA ATFAMATIAMTIT™ 7 TOm Mmoo En ATIATMO



| =

Figure 1. Engine Exploded View - General

261467
5.640



MODEL

450
FIGURE 1. ENGINE EXPLODED VIEW— GENERAL.

Index Part Units
No. Number Nomenclature Per Assy
1 103729 Nut = Hex 3/8=34 . . sis wicn ande soiivoa s g e o e e 2
2 100006 Washer = PIainiB /BN, 2 vivipin tene siss s nbeis eunne s Ry s e v e 2
3 Guard Assy - Clutch (See Figure 7) ....................... 1
4 102388 Screw - Hex hd 10-24 x 5/8 in. 1g. . . . .. .. ... . TR e e 2
5 103100 Lockwasher - No. 10 internal ...... R A TR L o 4 Lo (e 2
*61387 Spark Arrester Assy ...... Vi el sl e e i e T s . 1
6 101191 o DIUE = HeX 10-24"00 0 vt G A T e vy 2
T 103361 . Screw - Filhd 10-24x 1-5/8in. 1g. « -« v v v v v v v v nnenons 2
8 110264 : Washer - Special #10 ... ........ ..... R i e 4
9 51979 G oD ABRY S SPAT K- ATTEELOE s 1a vivie sl s fasais o iniie hain s iabiage alfacs 1
10 **61545 R Bafflel=1Spark: arregter ol el o ool e oy 1
11 51975 Bottom Assy - Spark arrester « .« v o v v vt i i it 1
12 53652 Gasket oo o o LS g sl o1) W) R S el R e e o et e SRR R R S 1
13 103746 Muto=tFlexloe st tne via cenviis: s Ata el sBAT Wi T e i 1
14 Clutch, Sprocket, Drum and Bearmg Assy ......... LD B P T 1
60315 Gluteh Asay: i ol e a wre v T D e R e S e e s e 1
15 51468A : Spring - Clutch .. ........ R e ppes Pet shshs 1
16 51464A . Shoer=Clutehy & Snid v 50 A e iing e e b sl eisin e s 4
17 60316 ; RotorAsey - Clubehye s mae S e e ae g o e e LA s e ale s v ieids 1
18 103718 PTG = THTUBE wciiiar s et abinghs s binain? sdsenialn B D T ChThren o et 1
51774B Sprocket, Drum and Bearing ASsy .+ .+ s vt v e v v vei e on S 1
19 103688 : Bearing =:Needlesl: il o Snbliriilel st ivene s v e R 1
20 51775B A Sprocket and Drum ASSY + «+ « v v v v v v bt bt e e o 1
21 103879 Key —-Woedruff<iivide ol oiinn s 505 ¢ Uan wel dah e b e 1
22 51420 Washer ~ Sprocketiagsyintinsion vl inme e mutisyawals e wame e 1
23 Bar and Chain Assy (See Figure 7} . .« - v v i v v v it v i i e v e e 1
24 102356 Screw - Filhd 1/4:20iX:T/80na Le sreve vwos Srbmens wown Svim oo svale  svas 3
25 101143 N H e s O e e L s L el e e Nl 3
26 57133 Saddle:=-Frameseinn et b dn s s TR VA ek e aan anss 3
27 50062 INSRIAtOr - FLAMIE i i o inial s almsr oias aiimin s wiavie, sibion aimi oo i) el 3
28 53559 Frame and GripiABBY i i el s s i S vhs 1 v s 1
29 57565 Cover Assy - Sparkplug . . . .. ... oo i it e A T T R T 1
30 Oiler Tank and Fuel Tank Assy (See Figure O A R AR 1
31 61371A Cover - Crankcase bottom ........... Tt o 3G e 1
82 58166A Gasket - Bottom . ......... I s Pl P 1
33 104815 Screw - Hex hd 10-24 x 7/8 in. 1g (SEMS) .................. 4
34 101191 Nut - Hex 10-24 ....... S e el e e e S s 2
35 104815 Screw - Hex hd 10-24 x '?/'8 in. lg {SEMS) ..... B et e 3
36 101191 Mut = Hex-10=24 o iiissoisisn s vuh idn i i A R R A i 3
37 60130 Starter /Assy (SeeFigure 2) .« Lan vai ctin s vnw ol Yaeriod i, 1
38 50581A Guard = Sawdust il i hh S San e walh i St Tk 1
53488 Fan Housing ABBY. i iramta aians ime s Snl 0 e it 8 ik SO g 1
39 110055 - Screw - Hex hd 8-32x 3/8in. 1g(SEMS) . . . vt v v v v vt v 1
40 53490 . Wire Agsy =:Stop:SWiteh .« .oou e b vt wera s st i 1
41 59592 . Contact - Switch . ...... STin_eliatie Sofleimiiet s Twie ety te utlsite e aEetiet cs 1
42 59591 . Base:=:Switch  vae i ey v sl s el Tl Py e il S e 1
43 100057 . Lockwasher - Mo, 8. intePnal . e s wicie cive v vsiin 5oecs o Sess s 1
44 57718 . B O U e s T o 1
45 Houging ~ Fan iiise @ eiii win (Order Fan Housing Assy #53488) 1
46 101179 Nut S He TGN L L E N R e e A R 1
47 101270 Washer = Specialii: o s oy b v sy s v o S e 2 1
48 36144B Pin. - Starter pawl . o ocoow oo oiegs il sty etee tal venis o i C e 2
49 24093 T ST RY T e S R S A i MLV i phars i s B e 8 By A 2
50 50582 Bptinig = Pavel s s she et R U3 | S oY A g e A 2
51 48785D I b Ao L o S PP DS e ) el A e R S e e, T D 1
52 103879 Keyi-—-Woodraff: e o sa sl ssdn vmdoin Gl ann 3 uitiiie b ot i 1
53 102289 Screw = HexX Hdi10=24"% 3/ 0000 c1E . o il i shiat e il e ot = asie foes 4
54 102189 Washer:= Plainfil0: . vwn i st sl i snvaian s s 3
55 55494 Screw - Sealing #10 . . ... ... ..... P e B e L S e E 2
56 57126A Crankcase Cover Assy (See Figure2) .......... T 0 1
*51966 Muffler:ABey. (AlEeTnate) . il hivie wninte dhans sivms 5o simiielsiintie ol ssiin wts 1
*%51968 Baffie - Mulfler-(alfernate) s sal v vnn WEs s oo o Saan i 1
261467

5.64® This list is continued on page 5 3



MODEL
450

Figure 2.

Starter and Crankcase Assemblies

261467
5-640



MODEL

450
FIGURE 1. ENGINE EXPLODED VIEW— GENERAL. (CONT)

E} Index Part Units
No. Number Nomenclature Per Assy
57 100882 Serew - Hex hd 1/4-20x3/4in. lg. .. ... v v v v v R e 2
58 100004 Washer = Plain 1/4 00, o sio v i oate siine o isenie flemasion e ATy 2
59 104435 Screw = Oval hd 10=24 x 1=-3/4d in. 1g . .o o vivis it = e diabe v sl 1
60 Cover and Airbox Assy (See Figure 4)....... U T e 1
61 110127 Screw - Hex hd 10-24 x 7/8 in. 1g (SEMS) .. ... ... ... Bipailis ot 4
62 101191 NutE=bLOS A%t Toeiri sasinemtad albue i S e e A el 1
63 50041 Brace - Handle .. .o s $ T e D e A e A e e L ez 0T e 1
64 Reed Plate Assy (See Figure 4) ............ O e e bl 1
65 5765TA Insulator - Reediplate . oo s i o i e N e e s 1
66 Powerhead Assy (See Figure 5) ........ A IO R ] 1

FIGURE 2. STARTER AND CRANKCASE COVER ASSEMBLIES.

Index Part Units
No. Number Nomenclature Per Assy
60130 Starter  ASSY L vl e S e s e e ST e o 1
1 57232 i Platel=rStarter handled et b e Bl sl P B 1
2 104396 ; Screw - Pan hd 10-24 x 3/4 in. lg ....... e e i O 2
] 60647 s Cover - Starter...... S e e s oo o e ST e 1
4 57231 . Cup - Starter handle ....................... R 1
5 57230 = Handle - Starter ..... R s e e e L PO R 1
6 101136 . R e Ty T T o o e s T e 1
7 28716 ;0 Ropei="Starter & maiis e in o nhn vas wa s v s s S 1
8 57535 : Bushing - Starter'base ... s o ivare smoe senes s TR 2
9 57792 Y ABFA e oAttt il e S L ey Ao Ay b e e e e e ARl Flanrns 1
10 51665 : Spring —"Rewind v e v i samteakeis s sk e A e 1
11 57790 : Ratchel Sf oA rter e e it e L e Db o, e 1
12 60646 Basge < Starters i iorn sias s sias sarisae oy smin S 1
13 50671 Retamer = Breaker: DOXCOVET o it st svitie i ivainsiere o 5 savis e 1
14 50588 Coveri=sBreaker:boXx-snyispnes sty o oite i ] el ol e Uuie el s 1
15 50589 Gasket - Breaker box : .. . sl van een wren v A e S e e ik
16 100251 N e s e e bl e B e e b ey e B R e T SR 1
17 100057 Lockwasher - No. 8 internal . ............ o e T e 1
18 50381A Insulator - Breaker terminal . . o v civin v viee ainin 0 inie aieie Sk o 1
19 103672 Screw - 8-32 x 1/2 in. lg (SEMS) ..... S s S 1
20 50076A Breaker Assy . S s SREENel see D e sl vl vl Ll R e b 1
21 50664 Felt - Breaker box T e 4 F 1
22 103672 Serew —8-32 % 1/2 in. 12 (SEMS): s, toanisis ooion s svnsi e altata s Lo s 1
23 50074 Condenser. . . . . T o e e gy i e B e o 1
24 51240 Gasket ~Oranlease i aiiy e s el amie oo L s ms S s e 1
25 100824 Bearing —-Ball b G oeid Ses v s e i) st el dpand alnte slse e sie e 1
57126A Crankcase Cover ASSy ... .......... T e i T et ST Y 1
26 50663 ; Seali= Oy s Vaa s s e e U Sy SR 1
27 54184 : Wiper =-Feltic i viv couie aaie e avn wiaiceis symsear abain eleie et e 1
28 101326 . Nuti= Hex 10-24°57 s vt e v i S i vl Sy e 2
29 . Cover - Crankcase. .. .(Order Crankcase Cover Assy #571264A) 1
<~
&)
4141467

5.640 5



MODEL
450

44
: \1@1

45~ Uiy
S

Figure 3. Oiler Tank and Fuel Tank Assemblies
261467
5-6400



FIGURE 3. OILER TANK AND FUEL TANK ASSEMBLIES.

MODEL
450

Index Part Units
No Number Nomenclature Per Assy
1 104396 Screw:= Pan-hd 10504 %18 /400 T0 Ll wmme b o v Sr s o oo 10
2 60781 Covers-{Fuelitanle it i e st it iy i e e N 4 1
3 50034B Gasket - Fuel tank cover. .. ........ R e B A 1
4 50124A Filter - Fuel. ...... S e Y e i T TS Lt e 1
5 50082 Hoge = Flex: o tiowivenin wen v U R e e e e 1
6 57840 Screw Assy - Seahng. ..... vhe Lt T e e R 3
7 50569 Screw Assy - Sealing . . .....00i ... A b oy e i . 1
60773B Fuel TankiAssy ite il i Stk el s R e o T el sl e ts ST 1
8 61437 Bolt - Bar mounting . . . ... sihaces Fa e Sl astuiiie hashere b wt s1Ects e d enave 2
9 51439 Liockplateiienh vt S sl sl aiin s el S e R R 1
10 28042 Tube - Fuel hose . . ... .. ¢ e e G e s e s !
11 ; Panki-Euelit: ik s (Order I‘uel Tanl\ Assy #60'?73]3) 1
12 60397 Screw - Fil hd special 8-32 x 1/4in, 1g. ........ ; N Speht i 1
13 60398A Washer - Flat . . ..... it e Y e B b e D e e DT Ty 1
14 60396A Springicl Ballicheck v ns s v ianiminy o e e 1
15 102809 Balli=:Staelid 32 in. tdiameter bl e E e S el L DR 1
16 60604A ScrewAssy-Adjusting........... ...... 1
17 104001 TONRING . Ll L e L ek e e e o e U B 1
18 60220 Spring - Adjusting screw ...... s e R G e 1
19 60605 Detent —Adjusting serew it eran i o T e T A tery, o8 1
20 60601A Gasket - Pulse pump ....... Ean N LT e e LR Be s s 1
21 60260A Piston Assy - Pulsepump . ........ PR L wa W S Ve e 1
22 60937 Washer - Teflon ........... e e SN et e 1
23 60263 Ring e PISton @ oyt S ehe M e SRR SRR S e e e 1
24 101758 el S e e R S Y A AN R s v e ; 1
25 60259 Spring = Piston v ol vkl SRR SR T A R R e o 1
26 60258 Sleeve - Adjusting_. . .............. P R L e 1
27 104395 Screw - Pan hd 10-24 x 5/8 in. lg A N TR Sy S C oo 6
28 57114A Cover - Qil tank ..... ST (o Sy SR W e aln e oo 1
29 100010 Pin - Cotter v i viii i Bt Bt T A e e o e U ) 1
30 57152 Gasket = O1] tanki COVER lu ciiin et st siarh 2 9% e 1
31 101326 Nut - Hex 10-24 ..... Rt Fel Ay AL o) e e e S 3
32 55494 Screw Assy - Sealing . ............ SRt 11 e g ey L A 3
33 57T112A Tanle=i@iler, o il ann STt G See Ve e e e et 1
34 57279 Screenz—-Oller: o i e e et o ST e S 1
36 57147 Gasket'= Oilertank: (NE vt s aa s g A A SR e ST 1
36 18349A Spring = Ol eripiBtON L. by e ol b st aa i IR S R & 1
3 24104A Cup - Oileriplston .t o vwam L 1
38 101056 MO R s S SR B s R A e e 1
39 57148 Distonso Ofler orcb s NG STl he, Sl o S b 1
40 56934B Fuel Cap Assy. e ) SRR L S e N S e e e e e 1
41 55063 Filter - Fuel cap ............ e T T 1
42 53766A . Valve =rFuelicap o waiv isvs aomus alm s P SR S £ o W e e 1
43 101348 LS ) S8 B e A et S e s S 11 LN v et adg W W R Sheiel i G 1
44 5T7129A Cap = il filter « o vivnim s vol savdan’y ANt e sy ot G NI SO 1
45 101148 A IR 5 3 T R a0t e e s e LTS o Py ey P b 1
261467
5-640 7



MODEL
450

Figure 4. Cover and Airbox Assemblies

41467
8 5.64@



8

(B

FIGURE 4. COVER AND AIRBOX ASSEMBLIES.

MODEL

450

Index Part Units
No. Number Nomenclature Per Assy
61466 Cover Assy - Aircleaner.............. T Lt Slivadviie e 1
1 61458A : Enob = Air cleanier COVET ...y sias dliinm oot i 1
2 Cover - Air cleaner. . .. .. o sl TeeT sy (Order ASSY *61466) 1
3 61456 Plate —sName o i oo b S srahil 0 ol sliei ar ettt g i 1
4 55497 Screen - Air cleaner. .......... A e et B e e s 1
5 61457A Trim - Air cleaner cover ...... A e T e & ST T s e e 1
6 60208 Screw - Hex hd 1/4-20 x 7/8 in. lg ST SR B Tt B aiaite’ wbipy 2
7 103242 Nuti-Hex 10-24. ./ 1| o0 v i rd S LA i e tate el Tty . oy B 2
8 50123B Gasket - Carburetor ..... TR S A T e . e T wra 2
9 53189 Adaptercsl Carhnetop i e e e I L L e 2 . 1
10 50742 Clamp - Fuel hose . ... .. o Pty fran B A i o s 2
11 50097 Hose = 'Fuel: . .o oy vioiiiirgs oo A S iy E et S L 1
12 103705 Screw -~ Hex hd/10-82 x 9/168/40. 18 5 ivis viiis vnns wiars s - R g 2
13 103174 Lockwasher No. 10, .. .......... TRy el B T 4 2
14 102189 Washer - Plain #10. . ........ e e e e R e e e 2
15 58922 Collector Assy - Fuel .. .. ailaiin e CwEavet s e STy A B 1
16 61853A Carburetor Assy (See Figure 6) ...... SR b e . i 1
17 55449A Seal - Oiler pushrod. ...... TR SERE R P T P R T 1
18 57866 Pushrod - Qiler. ......... PPN b S A e 1
19 505918 Button:=:O1]er Rl ol i i e i s e G e 1
20 50591B Button - Primer .......... £ et et e e e ol niE 1
21 53589A Pushtod = Primer i v iern: e, o St Ao AT e e s 1
5T449E Arrbox-Aggy:s (e seedidars ety G T 2 ShiSat E L ek 1
22 36499 : Spring ;= Throttle ., .0..... .o .. PP T L e e 1
23 61106 = Rod =" Thiottle o b e o st o0 e ) ot y 1
24 60237 s Grommet - Throttlerod . ........ R R e IS AL (U 1
25 53277 . Grommet - Carburetor controls . ................ : 1
26 104501 Retainer'= Tripger piniili fuvt st s 5 o e v - oA e 1
27 50507 PN s St e S T e St . el . 1
28 50091B . PrIgEeT L R e Sk g T 1
29 103740 . Serew - Hex hd 8-32 x 5/8 in. lg SR SR e S 2
30 51480 . Plate - Lock . F s T e uh it oain S 5 S S s 1
31 57658 Clamp - Reed.......... ......... i o e 1
32 58399 Valve:=-Reed ' :ioi .0l i ions, A e e L% s . 1
33 57654 Deflector = Buel . vl iy soies woa et e SR 1
34 57656C Plate - Reed . .. ... S s e RS Tl S AL e 1
90 5T145A Qasket —oAirbox S maelilRe Lk i e e B 1
36 7. 90 d0Tey, GEUNIERRSIRE Bl G e cUcR e .(Order Alrbox Assy 57449E) 1
37 57834 Grlp Handlezes 0oy PRINIIREE S T (EIEE il T DA R 1
61467

5.640



MODEL
450

10

Figure 5. Powerhead Assembly
241467
5.64®



MODEL
450

FIGURE 5. POWERHEAD ASSEMBLY.

Index Part Units
No Number Nomenclature Per Assy
1: 104815 Screw - Filhd 10-24x7/8in. 1g . ............ A i Fer . 2
2 102189 Washer - Plain#10 ,.......... B UG s A Tt S e s 2
3 57225 Wire ABSy = PrIMARY o i i s S e e vi | 1
4 51253 Retainerg={Coililzlemitunet = st e i T e N S e e 2
5 51251 Lamination Assy . ............ shiek e atiy ettt sen vl e S R U 1
55949A Coil and Terminal Assy . . ; Py e T LN et it A 1
6 101883 SLWire Assyi—iGround  F L A ey o S R s 1
7 52547 Wire Assy - Spark plug ..... S e o L AL S i s 1
8 55060 Boot - Sparle'plup .. i vvn s B e e ey e . 1
9 55061 Connector ..... y s e S S S e 1
10 55617 Nipple - Spark plug wire S Py bt i e St 1
11 T s CollTAgeyl e (Order Coil and Terrmnal Assy #55949A) 1
12 Spark Plug 14MM . ... e R e i 1
61428 Piston ASsy . . v i coiiiga, hadiey alaiy be Ty n e s = : ; 1
13 58881 5 Ring Set - Piston ...... it e EiEe et S Wi 1
14 101206 Bearing | s s A S b e o A s i 1
15 104378 Bearing (closed end) ...... T A T B L 1
16 : Piston® s e b By (Order Plston Assy #61428) 1
17 47782A Connecting Bod ABSY. ~.. vl bt e ity ete s i A5 2 1
18 60210A Screw - Socket hd 10- 32x S/l Tl ey v 2
19 102742 Roller = Needle ; : ..o onn s o, ek . P 5 24
20 58132 Din=Piston Sy Sl 0th = SE Sy NaraE ol o L2t ] WA 3 1
21 60313A Crankshaft = o sianirsiinlia il DTG e 1
22 100824 Bearing - Ball ........ : S ; ; e ; 1
61406 Crankcase Assy .......... T o U 3 it e 1
23 104432 Seal - O Ty el v LA . R et 1
24 18556A Retainer = NuEd Ban i e S Tt ; S e el ! 6
25 101143 Nut - Hex 1/4-20 O T AT e P e e 6
26 28053 Retainer - Nut ....... ; HA A e ; L 2
27 101326 Nut - Hex 10-24 v i i Tasl e 2
28 110034 Insert - Taplok . . D sials - i e 2
29 110179 Plugi=eExpangion i s nsnin s L fal f i = . 3
30 57736 Seal = Pushrod .. . .. sie e R T e i e 1
31 Crankeage et ¥ ot l ol o (Order Crankcase Assy #61406) 1
OVERSIZE PISTON ASSEMBLY
Part Units
Number Nomenclature Per Assy
61426 Piston Assy 0.020 in. oversize ............o.... T 1
58889 Ring Set 0. 020 in. oversize . ... .. i ey b . S 1
101206 Bearing S-S pofptes Al s s SEmeasnt PP e el e 1
104378 Bearing (closed encl) R e g s e e e 1
61427 Piston Assy 0. 030 in. oversize ....... P e _ . . 1
58893 Ring Set 0. 030 in. oversize . N T oy e S 1
101206 Bearinpg ot ik T R e A L e s 1
104378 Bearing (closed end) ...... S S Ta RS s e S 5 H P 5 1
61467
5640 11



MODEL

450

Figure 6. McCulloch Carburetor Assembly

61467
5-64®

12



AT

MODEL

450

FIGURE 6. McCULLOUGH CARBURETOR ASSEMBLY.
}j‘ Index Part Units
No. Number Nomenclature Per Assy
61853A Carburetor ASBY: L o s a0 T S ek 1
1 110054 Screw - Pan hd 6- 32 X 3/8 in. lg ...... S SR e S 2
2 53440 Bracket - Primer mounting: L S s Sl L0 1
3 53449 . ErimercAssy il e s i AR e St e S 1
4 101056 S O RInS st lat e e S s e e Wi o el gy ; . 2
5 59480 . Seat - Primer valve ..... R ey S P R e o T o, o 1
6 100302 _ Ball - Steel 1/8 in. .. ... T R T S e s S 1
7 28754 Spring - Primer .......... R o T T . B roy 1
8 100283 Grommel Lo iR e e s T O Bt 1
9 104520 Screw - 10-24 x 7/8 in. 1g (SEMS) s it it 4
10 57667 . Body Assy - Fuel pump ..... e . Bt e : 1
11 = D2 . . Filter - FUel.pump v v cai svais s Wi, A S e e 1
12 . 57274B Diaphragm Assy - Fuel pump . ... ..ooe o vevnwenn. Vit 1
13 " 48901 Plate - Carburetor diaphragm .......... T e X oy e 4 1
14 . 55067C Diaphragmi=-Carburetor . e i =l S e e e 1
15 " 53948 s Needlei-ddieradiustment b s sioa s Dl Bl b LR T 1
16 53311 . 'Needle - Main adjustment ........ e e, Ve e e g 1
17 104001 HOUFRI N s s i e SheEaka s Pat e Sl B T S 2
18 61119 Screw - Fil hd 8-36 x 1 1/8 in. lg e T 1
19 51705 . Spring - Idle screw ....... TR ey Ve e S e 1
20 61108 i Guide - Throttlerod ....... i T ] sie e 1
21 104814 : Screw - 4-40x 1/4 in. 1g (SEMS) : A A s T 1
22 61360 ; Elate - Throtilefit iy taias i o SR e SN et 1
23 110055 . Screw - 8-32 x 3/8 in. lg (SEMS) BRI i v e A Al : 1
24 55082 ) Clip - Shaft . ... ... : M s e e L R ; 1
25 61854A ShedtiAssy = Throttle i i LT s s ii 1
26 61858 Spring - Tdle governor . viws s e Far R e el 1
B 27 104164 Screw - Pan hd 4-40x 1/4in. 1g ... .......... S sty 1
27 28 104305 : Pin=d0ever, ooty el s A A Bt ) 1
29 55688 4 Lever - Inlet controI BT i R R A s 1
30 57172 . Spring - Inlet contrel ........ AL b o S ; 1
31 60163A . Valve Set - Needle andbody ........ s e ST 1
32 59710 Needle - Inlet control ........ ST e BT e 1
33 58969 Body - Needlevalve . . ....... A 4 elaa 2 1
34 55689 1 Washer - Needle valve ........ S : it 1
61364 Body Assy - Carburetor .......... 5% R R 1
35 102758 Plug'- Expansion-1/2in. . oo e, UL EIS S I 1
36 104407 : . “HiPlugrCExpansion N L T e R S D i it 1
37 61152 s 5 Seat-=aHal] Rt bt i s n SRSy N 1
38 61151 . « o #Ball SiNylon 3/82 AnT Tl e ey D TR ; 1
39 55062A 5 . Bushing - Body ....... . e Wt R T 2
40 48611 n . Shrd S ST o TR S v s e R e el 1
41 AN Body s s R (Order Body Assy #61364) 1
¢
 d
#61467
5640 13



MODEL
450

13
TYPICAL McCULLOCH 12 |
i};:é:aw @ 15
12 & 5 @,
é 15 @@

13

Figure 7. Clutch Guard - Bar and Chain Assemblies

61467
14 5.640




MODEL

450
FIGURE 7. CLUTCH GUARD —BAR AND CHAIN ASSEMBLIES.
() nde Part Units
No. Number Nomenclature Per Assy
60133 Guard Assy - Clutch ....... G s Y e n T s 1
1 100640 . Nut - Lock 1/4-28 .. ... e IN R e, Ve i i e 1
2 18556A p Retainer - Nut ...... ¥ wdeind st e mae O e e < 1
3 52207C ; Nut - Bar adjusting ............ it e s L R L T e 1
4 53853 . Screw - Fil hd 1/4-28x3-1/2in. 1g .......... e T 1
5 60134 i Guard - Clutch ........... ey i A AL viaT AGata wliee 1
6 51632B Plate - Protector . ...... .. T A S A 2
T 50361 Bar - Flame hardened - 12 in. ..... AR iR P S 1
51403B Bar - Hardfaced —-12/in. i Jaev s P P r Y, rprp s e i 1
52551 Bar - Flame hardened - 18in, .............. A T i : 1
51405A Bar - Hard faced - 18in. .......... e DL e e o~ 1
51407A Bar - Hard faced - 24in. ......... Teael e e, Ay : . 1
51409A Bar - Hard faced - 30in. ..... fryes (afarne PR i 1
50607 Laminated Bar - Flame hardened - 12in. .......... R et € 1
50606 Laminated Bar - Hardfaced - 12in. ............. AR 1
50347 Laminated Bar - Flame hardened - 18in. .......... e 1
50346 Laminated Bar - Hardfaced - 18in. ............. e A T 1
50348 Laminated Bar - Hard faced - 24 in. ...... Y G oy B R A T 1
8 Typical McCulloch Chain Assy
9 . Master Pin
10 . Rivet
11 . Master Side Link
12 . Side Link
13 A Cutter - Left side
14 : Cutter - Right side
15 . Center Link
£\
F
TOOLS AND ACCESSORIES.
Part
Number Nomenclature
*51445A Wrench and Screwdriver Combination
*61463 Owner's Manual of Operating Instructions
*566258 Chain Maintenance Manual
57600A Drive Unit Accessory
57610 Kit - Brushcutter Attachment
57630 Kit - Weedcutter Attachment
50275A Earth Drill Attachment
250748 Auger Assy - 6 inch
250758 Auger Assy - 9 inch
5T700A Pruner Attachment - 6 foot
5T650A Pruner Attachment - 12 foot
61330 Kit - Spike 5-tooth
61331 Kit - Spike 4-tooth
36248 Wrench - Spark plug
18413A Feeler Gauge
102094 Chain Grinding Fixture
102449 McCulloch Yellow Paint (12 oz spray bomb type)
56224 Chain Breaker - Rivet spinner
(} 56250 Depth Gauge - 0. 025 - 0. 040 in.
z 4 56251 Depth Gauge - 0. 040 - 0. 060 in.
*Items furnished with each saw.
261467

5640 15



